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A Study on the Erosion—Resistant Cermet Film Coating using the Detonation Spra
Method
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Table 1. Chemical Compositions of Spraying Materials (wt%)

248 SH8 LIEHMCH

EILILIOH Mt SAHLC| BEm Eol 28t &3, (Het&YESIXl Vol.10

C Cr Ni Fe w Nominal particle size
WC—NiCr 5.90 20.25 4.65 <2.0 RE —45+15im(—325mesh + 15m)
CraCo—NiCr 9.5 70.5 20 ~45+11m(—325mesh +11m)

Table 2. Specimen designation and Spraying Conditions for Detonation Spraying

domonation | Powder | GG TTERR00 | Voo Gon | O Flow e | Spraying Dist ()
wi WC—NICr 1.4:1 48 £ /min Ne, 20£ /min 200
W2 WC—NIOr 1.4:1 48 £ /min N, 202 /min 250
WC—NICr 1.4:1 48 £ /min Nz, 20 £ /min 300
Ci OrsC—NiCr 1.4:1 48 £ /min Nz, 20 £ /min 200
Cc2 CraC—NiCr 1.4:1 48 £ /min Nz, 20 £ /min 250
c3 CrsC—NICr 1.4:1 48 £ /min Nz, 20£/min 300

Table 3. Specimen designation and Spraying Conditions for Plasma Spraying

; Powder .
Specimen Plasma Gas | Amrpere Voltage Sprayi
designations | Powder | Gun Model o ¢y finl T (A) (v | Feedng.Rate | pystence (m)
PW WC—NICr | GE731 A,Qz‘ go 400 57 60 75
PC CrsCo—NiCr | GH732 Aﬁ; go 500 68 42 62
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Arbitrary Mean Depth Eroed by Blasting
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Arbitrary Mean Depth Eroed by Abrasive Friction
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Specimen Identification

Fig. 1 Result of Blast Erosion Test

Specimen Identification

Fig. 2 Result of Abrasive Erosion Test
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Specimen Identification

Fig. 3 Result of Cavitation Erosion Test
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